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WSCF
ANALYTICAL LABORATORY REPORT
ANALYSIS OF BULK SAMPLES FOR FIBER CONTENT

Your samples have been analyzed for fiber content using polarized light microscopy
and dispersion staining in accordance with Industrial Hygiene Laboratory Procedure
HAPR70-5. based on 40 CFR Part 763, Subpart E, App. E and EPA method
EPA/600/R-93/116. The results are attached.

This method provides a visual estimate of the precentage of each fiber type
present. It is a semiquantitative method intended to identify materials

containing > or = 1% asbestos fibers.* Reported fiber percentages for samples
and samplc layers are based on the samples as received by the laboratory. The
laboratory cannot verify that these values are representative of the original material
sampled.

The Waste Sampling and Charcaterization Facility, is accredited by the National Institute
of Standards and Technology (NIST), National Voluntary Laboratory Accreditation
Program (NVLAP), to analyze bulk samples for asbestos content. This

accreditation does not constitute approval or endorsement of analytical results

by NIST nor does it apply to other analyses performed by this laboratory.

If there arc questions concerning this report, please contact the approved signatory
listed on the cover page of this report.

* Because of the nonhomogeneous nature of soils, results will be reported
using the following terms rather than percentages:

1. None - No asbestos fibers found.

2. Trace detectable - With extensive searching, a few fibers of the type
indicated were found; concentration very low, well below 1%.

3. Obvious presence - Fibers easily found but overall concentration still low.

4. Significant presence - Fibers readily found; overall concentration may approach
or exceed 1% level.

Polarized light microscopy (PLM) may not be the preferred method for identification
of asbestos n floor tile. Most vinyl floor tiles marketed in the late sixties to mid-
seventies contained asbestos milled so fine as to be below detection limits for PLM
techniques. Tiles of that vintage, showing any detectable asbestos fibers should be
considered to be asbestos-containing material. Non-detection of asbestos by PLM
should not be considered conclusive proof that the tiles do not contain asbestos.
Follow-up analysis by other techniques may be required.
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WSCF

ANALYTICAL LABORATORY REPORT

Attention: C Koerner B1-35/DS Smith X5-53 Group #: 97000774
Sample # Client ID Test Performed Range Result  Units Analvst  Sampled  Received  Analyzed
W971000932 BOL273 The following are the results of this test- Bulk Asbestos Layer 1
Cellulose 100 % dws1 05/15/97 05/16/97 05/22/97
SAMPLE COMMENT--- 100% grey flufty fibrous bundle
w971000933 BOL27S The following are the results of this test- Bulk Asbestos Layer 1
Cellulose 100 % dws1 05/15/97 05/16/97 05/22/97
SAMPLE COMMENT--- 100% grey fluffy fibrous bundie
Ww971000934 BOL277 The following are the results of this test- Bulk Asbestos Layer 1
Cellulose 100 % dws1 05/15/97 05/16/97 05/22/97
SAMPLE COMMENT--- 100% grey flufty fibrous bundile
W97i000935 BOK9IR5 The following are the resufts of this test- Bulk Asbestos Layer 1
Cellulose 10-20 % dws1 05/15/97 05/16/97 05/22/97
Chrysotile Asbestos 20-30 % dws1 05/15/97 05/16/97 05/22/97
SAMPLE COMMENT--- 95% grey/white paper material
W971000935 BOKIRS The following are the results of this test- Bulk Asbestos Layer 2
Cellulose 95-98 % dws1 05/15/97 05/16/97 05/22/97
SAMPLE COMMENT--- 5% yellow woven material with above.
MDL=Minimum Detection Limit

RQ=Result Qualifier

bulk/rev.2

B - The analyte was detected in the associated method blank.

N - Ildentification is based on a mass spectral library search.

J - Estimated value.

U - The analyte was analyzed for but not detected.

This report may not be reproduced, except in its entirety without the written approval of the WSCF Laboratory.

“Bechtel Hanford Inc
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WSCF

ANA .YTICAL LABORATORY REPORT

Attention: C Koerner B1-35/DS Smith X5-53 Group #: 97000774
Sample # Client 1D Test Performed Range Result Units Analyst Sampled  Received  Analyzed
W971000936 BOK9R6 The following are the results of this test- ___Bulk Asbestos Layer 1
Cellulose 10-20 % dwsl1 05/15/97 05/16/97 05/22/97
Chrysotile Asbestos 20-30 % dws1 05/15/97 05/16/97 05/22/97
SAMPLE COMMENT.--- 98% gray/whita papar material
W97i000936 BOK9R6 The following are the results of this test- Bulk Asbestos Layer 2
Cellutose 95-98 % dws1 05/15/97 05/16/97 05/22/97
SAMPLE COMMENT--- 2% yellow woven mater  with above.
W97i000937 BOKIR7?7 The following are the results of this test- Bulk Asbestos Layer 1
Cellulose 10-20 % dwsl 05/15/97 05/16/97 05/22/97
Chrysotile Asbestos 20-30 % dws1 05/15/97 05/16/97 05/22/97
SAMPLE COMMENT--- 98% grey/white paper material
W971000937 BOK9R?7 The following are the results of this test- Bulk Asbestos Layer 2
Cellulose 95-98 % dws1 05/15/97 05/16/97 05/22/97
SAMPLE COMMENT--- 2% yellow woven material with above.
W97I000938 BOK9RSB The following are the resuits of this test- Bulk Asbestos Layer 1
Amosite Asbestos 4-8 % dws1 05/15/97 05/16/97 05/22/97
Chrysotile Asbestos 40-60 % dws1 05/15/97 05/16/97 05/22/97

SAMPLE COMMENT--- 98% white flufty/granular with tan coating (will consider
SAMPLE COMMENT--- as one layer}

MDL =Minimum Detection Limit
RQ= Result Qua“ﬁer B - The analyte was detected in the associated method blank.

N - Identification is based on a mass spectral library search.

J - Estimated value.

U - The analyte was analyzed for but not detected.

bulk/rev.2 This report may not be reproduced, except in its entirety without the written approval of the WSCF Laboratory.

"Bechtel Hanford Inc
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WSCF

ANALYTICAL LABORATORY REPORT

Attention: C Koerner B1-35/DS Smith X5-53 Group #: 97000774
Sample #  Client ID Test Performed Range Result Units Analyst  Sampled  Received  Analyzed
W971000938 BOK9RS8 The foliowing are the results of this test- Bulk Asbestos Layer 2
Cellulose 95-98 % dws 05/15/97 05/16/97 06/03/97
SAMPLE COMMENT--- 2% yellow woven layer with above.
SAMPLE COMMENT--- This layer was not reported in the preliminary report.
W971000939 BOKIR9 The following are the results of this test- Bulk Asbestos Layer 1
Amosite Asbestos 24 % dws1 05/15/97 05/16/97 05/22/97
Chrysotile Asbestos 40-60 % dws! 05/15/97 05/16/97 05/22/97
SAMPLE COMMENT--- 99% white fluffy granular and fibrous
W971000939 BOK9R9 The following are the resuits of this test- Bulk Asbestos Layer 2
Cellulose 95-98 % dws | 05/15/97 05/16/97 05/22/97
SAMPLE COMMENT--- 1% tan woven material with above.
W971000340 BOK9TO The following are the resutts of this test- Bulk Asbestos Layer 1
Amosite Asbestos 24 % dws | 05/16/97 05/16/97 05/22/97
Chrysotile Asbestos 40-60 % dwsl 05/15/97 05/16/97 05/22/97
SAMPLE COMMENT--- 99% white fluffy granular and fibrous material
W971000940 BOK9TO The following are the results of this test- Bulk Asbestos Layer 2
Celiulose 95-98% % dws1 05/15/97 05/16/97 065/22/97
SAMPLE COMMENT--- 1% tan woven mater  with above.

MDL =Minimum Detection Limit

RQ=Result Qualifier

bulk/rev.2

B - The analyte was detected in the associated method blank.

N - ldentification is based on a mass spectral fibrary search.

J - Estimated value.
U - The analyte was analyzed for but not detected.

This report may not be reproduced, except in its antirety without the written approval of the WSCF Laboratory.

‘Bechtel Hanford Inc
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WSCF
ANA YTICAL LABORATORY REPORT

Attention: C Koerner B1-35/ 5 Smith X5-53 Group #: 97000774
Sample #  Client ID Test Performed Range Result  Units Analyst  Sampled  Received  Analvzed
W971000941 BOKITS The foliowing are the results of this test-_ Bulk Asbestos Layer 1
Chrysotile Asbestos 10-20 % dws] 05/15/97 05/16/97 05/22/97
Amosite Asbestos 4-8 % dws] 05/15/97 05/16/97 05/22/97
Mineral Wool 40-50 % dws1 05/15/97 05/16/97 05/22/97
Cellufose 5-10 % dws1 05/15/97 05/16/97 065/22/97
SAMPLE COMMENT--- 100% white fibrous and granular mixture {mineral wool in
SAMPLE COMMENT--- clumps)
W971000942 BOK9T6 The following are the results of this test- Bulk Asbestos Layer 1
Cellulose 1-2 % dws1 05/15/97 05/16/97 05/22/97
Chrysotile Asbestos 20-30 % dws1 05/15/97 05/16/97 05/22/97
Amosite Asbestos 4.8 % dws 1 05/15/97 05/16/97 05/22/97
Mineral Wool 40-60 % dws1 05/15/97 05/16/97 05/22/97
SAMPLE COMMENT--- 100% white/grey fibrous and granular mixture {mineral wool
SAMPLE COMMENT--- mostly in clumps)
w971000943 BOKST7 The following are the results of this test- Bulk Asbestos Layer 1
Cellulose 1-2 % dws1 05/15/97 05/16/97 065/22/97
Mineral Wool 20-30 % dwsl 05/15/97 05/16/97 05/22/97
Amosite Asbestos 4-8 % dws1 05/15/97 05/16/97 05/22/87
Chrysotile Asbestos 40-50 % dws1 05/15/97 05/16/97 05/22/97
SAMPLE COMMENT--- 100% white/grey tibrous and granular mixture {mineral wool
SAMPLE COMMENT--- mostly in clumps)

MI =Minimum Detection Limit
RQ =Result Qualiﬁer B - The analyte was detected in the associated method blank. J - Estimated value.
N - ldentification is based on a mass spectral library search. U - The analyte was analyzed for but not detected.
bulk/rev.2 This report may not be reproduced, except in its entirety without the written approval of the WSCF Laboratory.
Bechtel Hanford Inc Page 6



WSCF
ANA YTICAL LABORATORY REPORT

Attention: C Koerner  -35 S Smith X5-53 Group #: 97000774
Sample #  Client 1D Test Performed Range Result Units Analvst  Sampled  Received  Analvzed
wW971000944 BOK9TB The following are the results  his test- Bulk Asbestos Layer 1
Mineral Wool 36 % dwsl 05/15/97 05/16/97 05/22/97
Cellulose 4.8 % dws1 05/15/97 05/16/97 05/22/97
SAMPLE COMMENT--- 95% beige granular and fibrous mixture
wW87i000944 BOKI9TB The following are the results of this test- _ Bulk Asbestos Layer 2 B
Catlulose 30-40 % dwst 05/15/97 05/16/97 05/22/97
Fiberglass 60-70 % dwsl 05/16/97 05/16/97 05/22/97
SAMPLE COMMENT--- 5% white woven material with above
W971000945 BOK9T9 The _following are the resuits of this test- Bulk Asbestos Layer 1
Chrysotile Asbestos 30-40 % dws1 05/15/97 05/16/97 05/22/97
Amosite Asbestos 4-8 % dws1 05/15/97 05/16/97 05/22/97
SAMPLE COMMENT--- 100% white/grey granular and fibrous mixture
SAMPLE COMMENT--- Chrysotile valuye revised htly from preliminary report
SAMPLE COMMENT--- based on QC analysis.
W97i000946 BOK9VO The following are the results of this test- Bulk Asbestos Layer 1
Cellulose -2 % dws1 05/15/97 05/16/97 05/22/97
Amosite Asbestos 48 % dws 1 05/15/97 05/16/97 05/22/97
Chrysotile Asbestos 40-50 % dws1 05/15/97 05/16/97 06/22/97
SAMPLE COMMENT--- 100% white fibrous and granular mix
SAMPLE COMMENT--- Chrysotile result lowered slightly from preliminary report
SAMPLE COMMENT--- based on QC data.
MDL=Minimum Detection Limit
RQ=RCS\ QUaliﬂer 8 - The analyte was detected in the associated method blank. J - Estimated value.
N - ldentification is based on a mass spectral library search. U - The analyte was analyzed for but not detected.

bulk/rev.2  This report may not be reproduced, except in its entirety without the written approval of the WSCF Laboratory.
Bechtel Hanford Inc
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WSCF
ANA YTICAL LABORATORY REPORT

Attention: C Koe B1-35/DS Smith X5-53 Group #: 97000774
Sample #  Client ID Test Performed Range Result  Units Analyst  Sampled  Received  Analyzed
w971000947 BOK9VI The following are the resuits his test- __ Bulk Asbestos Layer ¥

Amosite Asbestos 2-4 % dws1 05/15/97 05/16/97 05/22/97
Chrysotile Asbestos 25-36 % dwsl 05/15/97 05/16/97 05/22/97
SAMPLE COMMENT--- 95% white granular an rous matenat
SAMPLE COMMENT--- Result lowered slightly v prefiminary report based on
SAMPLE COMMENT--- QC data.
W971000947 BOKIV1 The following are the re 3 his test- Bulk Asbestos Layer 2
Cellulose 95-98 % dws1 05/15/97 05/16/97 05/22/97
SAMPLE COMMENT--- 5% tan woven material with above.
w971000948 BOK9V2 The foliowing are the ¢ i of this test- Bulk Asbestos Layer 1
Synthetic 1.2 % dws1 05/15/97 05/16/97 05/22/97
Chrysotile Asbestos 20-30 % dws1 05/15/97 05/16/97 05/22/97
Cellulose 40-60 % dwsl 05/15/97 05/16/97 05/22/97
SAMPLE COMMENT--- 98% grey fibrous compressed material
w971000948 BOK9V2 The following are the results of this test- ~ Bulk Asbestos Layer2
Cellulose 100 % dws1 05/15/97 05/16/97 05/22/97
SAMPLE COMMENT--- 2% tan woven material with above.

MDL=Minimum Detection Limit
RQ = Result Qualiﬁer B - The analyte was ¢ :ted in the associated method blank. J - Estimated value.
N - Identification is based on a mass spectral library search. U - The analyte was analyzed for but not detected.
bulk/rev.2  This report may not be reproduced, except in its entirety without the written approval of the WSCF Laboratory.
Bechtel Hanford Inc Page 8



¢+ A YTICAL LABORATORY REPORT

WSCF

Attention: C Koerner BI- S Smith X5-53 Group #: 97000774
Sample 4 Client ID Test Performe Range Result  Units Anabyst  Sampled  Received  Analvzed
W97i000949 BOK9V3 The following are the results of this test- _ _Bulk_Asbestos Layer 1
Cellulose 40-60 % dws1 05/15/97 05/16/97 05/22/97
Chrysotile Asbestos 5-10 % dws1 05/15/97 05/16/97 05/22/97
SAMPLE COMMENT--- 98% grey fibrous compressed material
W971000949 BOK9V3 The foliowing are the results of this test- Bulk Asbestos Layer 2
Cellulose 95-98 % dws1 05/15/97 05/16/97 05/22/97
SAMPLE COMMENT--- 2% white woven mater  vith above.
MDL =Minimum Detection Limit
RQ =Result Quallﬁer 8 - The analyte was detec  in the associated method blank. J - Estimated value.
N - Ildentification is based on a mass spectral library search. U - The analyte was analyzed for but not detected.
bulk/rev.2  This report may not be reproduced, except in its entire  vithout the written approval of the WSCF Laboratory.
Bechtel Hanford Inc Page 9



WSCF
NALYTICAL COMMENT REPORT

C Koerner Bl- Smith X5-53 97000774

Attention: Group #:

Sample #

Client ID

Lab Area

Test

Comment

VALGR Validated 6/3/97 by MK Hamilton.
wW971000932 BOL273 LOGSA LOGGED BY MKG 5/19/97.
All samples reportedly from attic of 3706 Bldg.
TESTDATA Bulk Asbestos Layer § 100 grey fiufty fibrous bundie
W97i000933 BOL27S TESTT A Bulk Asbestos Layer 1 100= grey fluffy fibrous bundle
W97i1000934 BOL277 TESTDATA Butk Asbestos Layer 1 100% grey ffuffy fibrous bundle
W971000935 BOK9RS TESTDATA Bulk Asbestos Layer 1 95% grey/white paper material
TESTDATA Bulk Asbestos Layer 2 5% yellow woven material with above.
W971000936 BOKSR6 TESTDATA Bulk Asbestos Layer 1 98% grey/white paper material
TESTDATA Bulk Asbestos Layer 2 2% yollow woven material with ahove
W97I10009837 BOK9R7 TESTDATA Bulk Asbestos Layer | 98% grey/white paper material
TESTDATA Butk Asbestos Layer 2 2% yeliow woven material with above.
Wg371000938 BOK9R8 TESTDATA Bulk Asbestos Layer 1 98% white fluffy/granular with tan coating (will consider
as one layer}
TESTDATA Bulk Asbestos Layer 2 2% yellow woven layer with above.
This tayer was not reported in the preliminary report.
W971000939 BOK9RS TESTDATA Bulk Asbestos Layer 1 99 % white fluffy granular and fibrous
TESTDATA Bulk Asbestos Layer 2 1% tan woven material with above.
W971000940 BOK9TO TESTDATA Bulk Asbestos Layer 1 99 % white flufty granular and fibrous material
TESTDATA Bulk Asbestos Layer 2 1% tan woven material with above.
W97i000941 BOKSTS TESTDATA Bulk Asbestos Layer 1 100 white tibrous and granular mixture {mineral wool in
clumps)
W97i000942 BOKIT6 TESTDATA Bulk Asbestos Layer 1 100% white/grey fibrous and granular mixture {mineral wool
mostly in clumps)
wW971000943 BOKIT7 TESTDATA Bulk Asbestos Layer 1 100% white/grey fibrous and granutar mixture {mineral wool
mostly in clumps)
w971000944 BOKITS TESTDATA Bulk Asbestos Layer 1 95 beige granular and fibrous mixture
Lab Areas: VALGROQIIP - Group Vi itis VALTEST - Test Validation TESTDATA - Test Data Entry

This report may not be reproduced, except in its entirety witho

LOGSAN

- Login for Sample

LOGTEST - Login for Tests

3 written approval of the WSCF Laboratory.

Page

1



WSCF
. NALYTICAL COMMENT REPORT

Attention: C Koerner B1-35/DS Smith X5-53 Group #: 97000774
Sample #  Client ID Lab Area Test Cominent
TESTDATA Bulk Asbestos Layer 2 5% white woven matenal with above.
W971000945 BOK9T9 TESTDATA Bulk Asbestos Layer 1 100% white/grey granular and fibrous mixture

Chrysotile value revised slightly from preliminary report
based on QC analysis.

W97i000946 BOK9VO TESTDATA Bulk Asbestos Layer 1 100 % white fibrous and granular mix
Chrysotile result lowered slightly from preliminary report
based on QC data.

W971000947 BOK9V1 TESTDATA Bulk Asbestos Layer 1 95% white granular and fibrous material
Result fowered slightly from preliminary report based on
QcC data.
TESTDATA Bulk Asbestos Layer 2 5% tan woven material with above.
W87i1000948 BOK9V2 TESTDATA Bulk Asbestos Layer 1 98% grey fibrous compressed material
TESTDATA Bulk Asbestos Layer 2 2% tan woven material with above.
Wa71000949 BOK9V3 TESTDATA Bulk Asbestos Layer 1 98% grey fibrous compressed material
TESTDATA Bulk Asbestos Layer 2 2% white woven matenal with above.
Lab Areas: VALGROUP - Group Va VALTEST - Test Validation TESTDATA - Test Data Entry
LOGSAMP - .ogin for S LOGTEST - Login for Tests
This report may not be reproduced, except in its entiraty wi itten approval of the WSCF Laboratory.
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